
 

 

 

 

TOWN OF MIDDLEBURY 
MIDDLEBURY WASTEWATER TREATMENT FACILITY 

PHASE 2 INTERIM PRELIMINARY ENGINEERING REPORT 

VT CWSRF LOAN RF1-224   

• 20-YEAR FACILITY EVALUATION 

• FACILITIES PLANNING STUDY 
 

(DRAFT 3/9/2020) 

 

 

 

 

 

 

 

 

 

Tata & Howard Inc. 

36 Eastern Avenue, Suite 6 

Saint Johnsbury, Vermont 05819 



 

TABLE OF CONTENTS 
 

 

Letter of Transmittal  

 

Section - Description                                                                Page 
 SECTION 1 - EXECUTIVE SUMMARY ....................................................................... 4 

1.1 General ..................................................................................................................... 1 
[...]
at 30% speed  

@ADF:6 hrs at 

full speed, 18 

hrs at 30% 

speed 

@ADF:6 hrs at 

full speed, 19 

hrs at 30% 

speed 

Wet Wells 

Operating Range:  < 30 

minutes 

47 minutes  47 minutes < 30 minutes 

Emergency Storage:   151,000 

gallons  

151,000 

gallons, 3.6 

MGD Surge 

151,000 gallons  

3.6 MGD Surge 

Detention Time (Min 

Pumping Rate): 

 2.2 Hours 

Force Main 

Velocity:  >3 ft/s 4.1 ft/s at pump full speed, 

1.2 ft/s at 30% speed 

 

Detention Time 

(ADF): 

<2 = short, 

2-5 = 

medium. 

>5 = long 

2.6 hours  4.0 hours 2.6  hours 

Detention Time (Min 

Hourly Flow (0.4 

MGD): 

 11  hours 13 hours 11 hours 

*Design standards used to evaluate the Pump Station design included: TR-16 

** Based on NEMA guidelines for 150 hp 4-pole pumps and ADF; Min cycle time occurs when Q=1/2q  

 

Based on a review of the WWTF influent flows, it appears that the large wet well is providing peak 

flow attenuation and equalization. It is possible the reduced peak flows at the plant during the last 

three years are a result of this attenuation, which can mitigate the impacts of I/I on the WWTF. 

The additional wet well storage also provides flexibility for future flows. 



 

Page 27 

 

The operators have indicated that the performance of the pump system is adequate, and are pleased 

with the current set points, wet well cycles times and pump cycles times. Occasionally, an out of 

service pump will develop an air lock as air becomes trapped in the volute. Tata & Howard 

completed an evaluation of the wet well fill and drain times as well as the pump run times and 

start/stop times. The fill time for the wet wells is longer than the design standards. This could allow 

wastewater to age and potentially turn septic.  

 

There have been hydrogen sulfide corrosion issues downstream at the WWTF including observed 

corrosion of the headworks building and equipment, corrosion of valve operators at the SBR 

splitter box, and failure of the ductile iron pipe between the headworks and the process tanks, and 

just upstream of the Grit King. Except for a short section near the WWTF, the force main is PVC 

and corrosion resistant. Hydrogen sulfide is generated in oxygen deprived conditions, which can 

be present in pump stations, tanks, and force mains with long detention times. The total detention 

time for the equalization wet well, original wet well and force main at the minimum pumping rate 

of 400 gpm is approximately 10 hours. This detention time may be extended during period where 

the pumps are not operating. Review of recent flow charts at the Main Pumping Station indicate 

that over the last three years the station has been operated continuously with fewer instances of the 

pumps turning off and wet well level rising. This operation should help mitigate hydrogen sulfide 

generation. Alternatives for reducing hydrogen sulfide impacts will be evaluated in the alternative 

evaluation later in the report.  

 

In conclusion, the equipment at the Main Pump Station is adequately sized for current and 

projected flows and is performing well. The Operations staff should continue to monitor the grit 

generation for the PISTA unit and sewage age in the large wet well. 

 

3.3.2  WWTF Headworks  

 

Process Description  

Flow from the main pump station flows to the WWTF where 

it is combined with flow from a few local industrial users and 

sanitary flow from WWTF facilities, such as bathrooms and 

laboratory sinks. 

 

The WWTF flows through the Headworks building which 

includes a vortex grit chamber. The grit chamber at the 

WWTF is a Grit King as manufactured by HIL Technology 

and is designed using the same principles as the PISTA 

chamber; however, the Grit King relies solely on the inlet 

configuration to induce the vortex flow pattern, whereas, the 

PISTA unit has a rotating paddle to facilitate the desired 

conditions. The removed grit is processed through a US Filter 

grit classifier operating in the same fashion as the unit at the 

Main Pumping Station.   

  



 

Page 28 

 

Condition 

The headworks equipment at the plant is generally in working order however, the condition of the 

equipment range from fair to poor due to age and hydrogen sulfide corrosion.  

 

The grit removal equipment is original to WWTF; therefore, it almost 20 years old and will reach 

the end of its useful life in zero to five years. The metal vessel structure of the Grit King is severely 

corroded. 

 

The headworks building itself is showing 

considerable signs of corrosion. In several locations, 

metal components such as ductile iron pipe, unistrut 

support members, door frames etc., have surficial 

corrosion and oxidation. At the time of the site visit, 

it did not appear structural failure was imminent; 

however, if not addressed, the corrosion will 

continue to deteriorate the equipment and 

infrastructure in the building. The observed 

corrosion can be attributed to the generation of 

hydrogen sulfide gas at the upstream Main Pumping 

Station and the ventilation system operating at a 

reduced capacity and the odor control system being 

offline. Additionally, the reduced ventilation may compromise the NFPA 820 explosion proof 

environment. 

 

Performance and Design 

Table No. 3-4 below includes a summary of the design criteria for each major process component 

of the Headworks as provided by the manufacturer. 

 

Table No. 3-4 

WWTF Headworks Design Criteria 

 

Vortex Grit Chamber  

Unit: 1 x Grit King by HIL Technology 

Dimensions: 108” Diameter, ~5’ chamber height 

Capacity: 6.2 MGD 

Grit Removal: 95% at 106 microns (about 150 mesh) 

Grit Classifier  

Unit: US Filter 

Capacity: 44 cu.ft per hour 

 

The capacity and design criteria for the headworks equipment was compared to standard design 

practices such as TR-16, 10 State Standards, and guidance and design documents from regulatory 

agencies. A summary of this analysis is provided in Table No. 3-5.  



 

Page 29 

 

Table No. 3-5 

WWTF Headworks Design Standards 

 

Design 

Standard* 

Design Criteria Provided in 

Design  

Provided in 

Existing 

System 

Provided at 

2038 

Projections 

Vortex Grit 

Chamber 

    

Removal goal: 95% at 65-mesh 95% at 106 

microns 

(about 150 

mesh) 

Not 

Measured 

Not 

Measured 

Inlet Channel 

velocity: 

2-3 ft/s for flow 40-

80% of Peak; Min. 

of 0.5 ft/s 

80% Peak:4.8 

ft/s 

40% Peak: 

3.7 ft/s 

ADF: 2.5 ft/s  

Influent 

Channel L:W 

7:1 7:1 7:1 7:1 

Effluent 

Channel W: 

Influent 

Channel W 

2:1 2:1.5 2:1.5 2:1.5 

Chamber 

Diameter 

13-18 feet 9 feet 

Chamber 

Height 

3-4.5 feet 5 feet 

Detention 

Time: 

20-30 seconds at 

peak 

33 sec @ 

Peak 

46 sec @ 

Peak 

33 sec @ 

Peak 

Grit Classifier     

Capacity: 44 cu.ft per hour    

Production: < 44 cu.ft per hour   20-40 cu.ft 

per week 

20-40 cu.ft 

per week 

 

The Grit King unit was evaluated using the same criteria as the PISTA unit, as discussed in the 

previous section. Although the calculations indicate that the Grit King is slightly smaller, the 

proportions of the diameter and height are appropriate, and the unit is in series with another grit 

chamber; therefore, the size of the unit is likely sufficient. 

 

The Grit King is designed for removal to the 150-mesh sieve size, which exceeds the 65-mesh 

standard. The unit diameter is 9 feet rather than the recommended 12 feet, however, the diameter 

to height ratio is consistent with design standards. The approach velocity exceeds the 

recommended 2 ft/s at all flow scenarios. Based on our engineering judgement, the Grit King is 

adequately sized for the design and projected flows.  

 

Since there is grit removal at the Main Pumping Station, the equipment at the plant is redundant. 

If adequate grit removal is achieved at the pump station, the grit system at the WWTF could be 



 

Page 30 

 

removed. This would reduce the energy and man-power used. Additionally, 19 feet of pressure 

head could be eliminated by removing the need to pump up to the grit chamber, resulting in an 

effective decrease of 3 brake horsepower for the Main Pump Station pumps. It is recommended 

that grit generation be monitored and recorded at both the pump station and the WWTF to confirm 

adequate removal is achieved. 

 

3.2.3  Sequencing Batch Reactor Tanks 

 

Process Description  

Flow continues from headworks to the Sequencing Batch Reactor (SBR) tanks via a splitter box 

which diverts the flow to any of four tanks configured in parallel using automatically actuated 

valves. In addition, the Belt Filter Press filtrate drain returns filtrate to the process stream just 

before the SBR splitter. The filtrate becomes blended into the influent flow and contains BOD, 

TSS and P.  

 

The SBR tanks are designed as part of an AquaSBR 

system as manufactured by Aqua Aerobics. The 

treatment process is proprietary to the manufacturer’s 

equipment and process control system; however, the 

overall design and performance are consistent with 

typical SBR plants. 

 

The SBR process consists of a large concrete structure 

divided into four equal tanks. Each tank is 82 feet long, 

55 feet wide, and have a liquid depth that varies from 

11.2 to 18 feet deep. The liquid level in the tank varies 

throughout the cycle as controlled by the SCADA based 

on opening and closing the influent and effluent valve in 

accordance with pre-programmed cycle settings.  

 

The tanks provide aeration using a fixed Ott fine-bubble 

membrane aeration system in each tank. Air is provided 

using five (four duty, one standby) positive 

displacement rotary lobe blowers. The 100 hp blowers turn on and off with pre-programmed cycle 

settings in the SCADA. The operation of the blowers is constant speed. The number of blowers 

operating is controlled with real-time dissolved oxygen (DO) level in each tank as measured using 

DO probes. 

 

Mixing during anoxic stages is accomplished using submersible Aqua-Aerobic mixers. The 20 hp 

mixers turn on and off with pre-programmed cycle settings in the SCADA. 

 

Waste sludge is transferred from the SBR tank to the sludge holding tank using a 3 hp Flygt pumps 

installed within each tank. The pumps operate at a constant speed and turn on and off with pre-

programmed cycle settings in the SCADA. 

 



 

Page 31 

 

Effluent flow is controlled using floating decanters with automatic effluent valves. The valves are 

opened and closed based on pre-programmed cycle settings in the SCADA. The floating decanter 

configuration maintains a constant flow over a circular weir with a peak discharge flow of 6.2 

MGD.  

 

An inventory of equipment is provided in Table No. 3-8, and a description of the pre-programmed 

cycles is included below.  

 

SBR Cycles: 

The SBR process is designed to provide biological treatment of the wastewater. The SBR process 

is an alternate form of the activated sludge process, where multiple stages of treatment are 

conducted sequentially in a single tank.  Each active SBR tank completes five batches per day, and 

each batch completes the following stages: mixed-fill, react-fill, react, settle, decant/waste. 

 

With five batches per tank per day, each cycle has a duration of 4.8 hours. Each stage has a duration 

of approximately one hour.  

 

The SBR process is designed for biological phosphorus removal. The influent Total Phosphorus 

to the WWTF has been as high as 24.2 mg/L, which is significantly higher than the 6.0 mg/L 

design loading. The process alternates aerobic and anoxic conditions to improve the amount of 

phosphorus taken up by bacteria. The biological process is able to remove up to 20.0 mg/L of 

phosphorus and Alum is added to provide additional removal to achieve the 0.8 mg/L permit limit. 

 

Mix-Fill Stage: 

The first half of the cycle includes the fill stage. For the first half of the fill stage, the tank is mixed, 

but not aerated creating anoxic conditions. During this stage, the raw wastewater becomes 

completely mixed with the solids remaining in the tank from the previous batch. The oxidized 

nitrogen from the previous batch is reduced; however, denitrification does not occur since the raw 

wastewater has not experienced nitrification. The anoxic conditions also allow phosphorus in the 

solids retained from the previous batch to be released and mixed into the blended wastewater. 

 

React-Fill and React Stages 

The second half of the fill stage activates the aeration system providing dissolved oxygen. The 

tank remains mixed and transitions from anoxic to aerobic enabling organic reduction and 

nitrification. The tanks remain mixed and aerated through the react phase, but no additional raw 

wastewater enters to tank to facilitate further biological organics reduction. The system has the 

ability to cycle the aeration to alternate oxygen-rich and oxygen-deficient conditions to achieve 

denitrification. Since the Middlebury plant does not have effluent limits for nitrogen, the aeration 

system remains continuous for additional polishing of the organics reduction and nitrification. 

Alum is added to the SBR tanks at the end of the react stage to allow for coagulation of phosphorus, 

which will settle during the next stage. 

 

Settling Stage: 

During the settling stage, the mixers and aeration system are deactivated. No additional raw 

wastewater enters the tank during this stage. The quiescent conditions allow the solids to settle. 



 

Page 32 

 

The solids-liquid separation achieved in the settle stage allows for the supernatant to be decanted 

from the surface of the tank at a rate matching the rate of that cycle’s fill stage.  

Decant/Waste/Idle Phase: 

The decant stage for this plant is set for 44-minute duration to nearly an hour, to minimize the flow 

rate to the downstream disinfection system. The operators adjust the duration when large rain 

events are anticipated Since the decant volume is equal to the fill volume, extending the decant 

cycle time reduces the effective flow rate to the UV system providing some flow attenuation. 

Finally, the solids accumulated during the treatment cycle are wasted to the sludge holding tank 

during the end of the decant cycle. The wasting rate is set by the operators to maintain a target 

Mixed Liquor Suspended Solids (MLSS) concentration in the SBR.   

 
The 

 

Condition 

Overall, system is in good condition and is operating well. Each year, one SBR tank is removed 

from service and the diffuser membranes and effluent valve are replaced. All other SBR 

equipment, including the blowers and pumps, are original to the plant and are therefore, almost 20 

years old. The operators have observed a few operation and maintenance (O&M) related issues. A 

summary of the issues observed are listed below. 

 

SBR O&M Challenges: 

• Splitter box has corrosion and serviceability issues 

o The pipe from headworks to the splitter box has been replaced due to H2S corrosion 

of the original ductile iron pipe 

o Valve operators show signs of corrosion 

o Automatic valves are due for replacement and have severe space limitations making 

the work unreasonably difficult 

• The SBR influent valve vaults provide O&M challenges 

o Vaults are confined space 

o Vaults contain sumps, but do not have pumps to remove collected water 

o Operators would prefer open channel rather than the existing configuration which 

has pipe running through the vault 

• Effluent channel algae build up 

o Excessive algal growth can lead to performance issues for the downstream 

disinfection system; solutions such as covering the channel will be addressed in 

subsequent sections of this report 

• The sludge pumps are located in SBR tanks 

o To service the pumps, the entire SBR has to be taken offline; solutions such as 

relocating the pumps will be addressed in subsequent sections of this report 

• The aeration piping does not allow for balancing of flow between units 

• The control system is outdated and due for updating 

• The replacement of the Ott diffusers is difficult. 

• The in-tank location of the SBR effluent control valve makes it difficult to service 

  



 

Page 33 

 

Performance and Design 

The design concepts for the SBR process are similar to other 

activated sludge plants. The performance of the plant was evaluated 

at design and projected flows and loadings. The original design 

calculations were completed using all four SBR tanks in parallel, 

which does not provide any redundancy in the process. The use of 

four tanks is in accordance with standard design practices; however, 

for short durations of time, WWTF staff take an SBR tank offline to 

conduct maintenance. Best practices allow for uninterrupted 

processing with a unit out of service; therefore, the process was also 

evaluated for its ability to treat flow through only three tanks. 

 

The evaluation showed that even with one SBR tank out of service, 

the capacity of the SBR unit process is 1.6 MGD. Table No. 3-6 

presents the loading scenarios that were evaluated. 

 

Table No. 3-6 

SBR Influent Loading 

 

Parameter Design 

Loading 

2017 Loading 2038 Projected 

Loading 

Reserve 

Maximum 

Monthly Flow 

(MGD) 

2.72 1.25 1.32 1.40 

Maximum 

Daily Flow 

(MGD) 

4.60 2.80 2.94 1.66 

Peak Hourly 

Flow (MGD) 

6.20 5.50 4.6 1.6 

Biochemical 

Oxygen 

Demand 

(mg/l) 388 473 

473 - 

Biochemical 

Oxygen 

Demand 

(lbs/day) 8,802 5,542 

5,819 2,983 

Total 

Suspended 

Solids (mg/L) 258 215 

215 - 

Total 

Suspended 

Solids 

(lbs/day) 5,853 1,832 

2,731 3,122 

  



 

Page 34 

 

Table No. 3-7 

SBR Performance Criteria 

 

Parameter Design 

Loading  

2017 

Loading  

2038 

Loading 

2038 Loading 

with Train out of 

Service 

Hydraulic Retention 

Time (hr) @ MMF 

13.3 34.9 33.2 24.9 

Hydraulic Retention 

Time (hr) @ PHF 

5.0 8.1 5.9 4.4 

MLSS (mg/L) 3,400 2,800 4,122 4,122 

F:M 0.15 0.12 0.15 0.15 

Oxygen Required* 

(lbs) 15,263 8,579 

11,713 11,713 

Air Required per 

Tank (scfm) 2500 2100 

 

3000 

 

4000 

Sludge Wasting 

Rate** (gpm) 

205 205 205 205 

Sludge Retention 

Time (days) 

9-14 7-12 7-12 7-12 

*Oxygen required for organics reduction and nitrification. 

** Design WAS rate was 2/3 of solids, Current operation WAS is ¾ of solids 

  



 

Page 35 

 

Table No. 3-8 

SBR Equipment Design Criteria 
 

SBR Tanks  

Quantity: 4 

Dimensions: 82’ x 55’ feet wide, liquid depth varies from 11.2 to 18’ 

Volume at Min Level: 1.51 MG 

Volume at Max Level: 2.43 MG 

Volume required for Design 

MLSS 

1.51 MG 

Aeration System  

Aeration System: Aqua-Aerobic Fine Bubble Membrane Diffusers 

Dimensions: 8 sets of diffusers per tank, 20’x 4’8” each 

Immersion Depth: 14.2 feet 

Diffuser efficiency: 1.5% per foot of immersion (21.3% total) 

Blowers  

Unit: Roots 616-RAM-J Rotary Lobe 

Quantity: 5 (4 duty, 1 swing) 

Horsepower: 100 HP 

RPM: 1750 

Capacity: 1250 scfm @ 9.6 psi each 

Air Required per Tank (scfm) 944 (at design loading) 

SBR Mixer  

Unit: Aqua-Aerobic FSS Aqua DDM Floating Mixer 

Capacity: High Volume  

Horsepower: 20 HP 

RPM: 88 

HP required for mixing: 15HP (25HP per MG for DDM mixer) 

WAS Pumps  

Unit: Flygt CP-308S 4” Submersible, 434 impeller 

Capacity: 205 gpm @ 26 ft TDH 

WAS Rate Required: 205 (at design loading) 

Horsepower: 3 HP 

RPM: 1700 

 

A review of the last five years of effluent data indicated that the process is operating well. The 

facility has consistently met permit and has achieved BOD and TSS removal rates of 98 percent 

compared to the design goals of 92 percent and 88 percent, respectively. These results confirm the 

operator’s observation that the SBR process is operating well. The SBR process also provides 

biological phosphorus removal. Although, the process has been optimized for biological 

phosphorus removal, WWTF staff have indicated Alum addition is used for phosphorus removal 

goals and also improves the sludge characteristics. The plant has consistently achieved effluent P 

concentrations of less than 0.5 mg/L. The plant does not currently have a Total Nitrogen limit.  

 



 

Page 36 

 

As demonstrated in Tables No. 3-6 through 3-8, the SBR process and related equipment are 

adequately sized to meet the design loading, the current loading, and the projected 2038 loading 

with one SBR out of service, while keeping operating conditions within the design ranges.  

 

The tanks, blowers, pumps are all sufficient to handle the flow, even with one train out of service: 

• Mixers: Provide 25 hp per MG, 15 hp per MG recommended 

• Blowers: Provide 4,800 scfm of air (duty), 3,776 required for worst case loading (design 

loading) 

• WAS pumps provide 250 gpm, which equals worst case loading (design loading) 

 

The actual flows and loadings to the plant are lower than the design; therefore, the hydraulic 

retention time (HRT) is longer than typical for an activate sludge process. The HRT at current 

flows is approximately 35 hours; which, is within the typical range of 15 to 40 hours, but is longer 

than the design value of 13 hours. The longer HRT is consistent with an extended aeration process, 

which is a more energy extensive process than is required for treatment at the Middlebury plant.  

 

The longer HRT and lower flows and loading also impact the Sludge Retention Time (SRT), 

MLSS concentration, and food to microorganism (F:M) ratio. Given the fixed volume of the four 

SBR tanks, maintaining the design values of F:M and MLSS would lead to excessive SRT values. 

Extended SRT would lead to poor sludge characteristics which would adversely impact the solids 

handling process and disposal. As a result, the operators maintain a MLSS concentration of 2,800 

mg/L rather than the design value of 4,500 mg/L. The operators also maintain a F:M of 0.2 which 

is greater than the design value 0.155. The MLSS concentration falls within the typical range of 

1,500 to 5,000, and the F:M is within the typical range of 0.05 to 0.30. Opportunities to improve 

process efficiency through operational adjustments, such as taking tanks offline, or adjusting cycle 

times will be evaluated in the alternatives analysis. 

 

Although it is not anticipated that the plant will have a nitrogen limit added to future permits near 

term, the SBR process has the ability and flexibility to achieve nitrification and denitrification to 

meet typical permit effluent levels. Improved nitrogen removal can be achieved by optimizing the 

aerobic and anoxic cycles of the process. This process would require more air and some operational 

changes, but otherwise, would not require any modification to the process. As discussed 

previously, the blowers and aeration system have adequate capacity to provide necessary air for 

nitrogen removal. 

 

Lower influent flows and loading can lead to oversized equipment. A review of equipment sizing 

relative to the current flow show that the equipment has operational flexibility in place to mitigate 

potential performance issues due to oversized equipment. For example, the blowers could operate 

using VFDs to match air provided to the DO required based on DO set points within each SBR. 

Additionally, the blower discharge piping is configured such that each blower can provide air to 

any SBR tank and can provide air to multiple tanks; therefore, there is no need to replace or alter 

equipment to accommodate low flow conditions. However, no control of air flow rate or balancing 

between reactors is available. 

 

Finally, the SBRs were evaluated to determine the available capacity for future commercial and 

industrial users in Town. The SBR process has a capacity of 2.72 MGD with all four tanks in 



 

Page 37 

 

service and 2.09 MGD with only three tanks in service, based on design average day BOD 

concentration of 515 mg/l and design maximum monthly BOD concentration of 389 mg/l.  

 

Each new industrial user must be considered on a case by case basis to determine pretreatment 

needs and other constituent loadings such as phosphorus, ammonia nitrogen and metals. 

 

3.2.4  Solids Handling 

 

Process Description  

Sludge wasted from the SBR tanks is stored in two 

sludge holding tanks adjacent to the solids handling 

building. The tanks have a capacity of approximately 

200,000 gallons each, or 400,000 gallons total. Two 

50 hp rotary lobe blowers provide air to a coarse 

bubble aeration system to keep the sludge well 

mixed. This aeration system is operated 

continuously. Timers for blower operation exist to 

improve efficiency, the of VFDs and DO control on 

the blowers may offer better process control and 

improved energy efficiency. 

 

Two sludge transfer pumps convey the sludge for processing. The 15 hp sludge transfer pumps 

have a flow range from 14 to 140 gpm, and were both rebuilt in 2017. A flow of 140 gpm equates 

to approximately 650 pounds per hour of operation. The transfer pumps are started manually by 

the operators to begin the dewatering process. Two 3 hp inline sludge grinders are installed after 

the sludge pumps to provide uniform sludge for processing. 

 

Sludge is processed in two stages. The first stage is dewatering the sludge by means of a belt filter 

press. The second phase involves conditioning the sludge through thermal blending and 

pasteurization of the dewatered sludge with lime to achieve Class A Biosolids for use in land 

application. 

 

The plant uses two 1.5-meter Komline-Sanderson belt filter presses in parallel for dewatering. 

Polymer is added to the sludge to condition it, increasing the flocculation of solids improving 

dewatering. The Polyblend 3 polymer system include two 750 gallon dry batch systems that 

automatically mixes and doses polymer to the sludge prior to the belt filter presses. 

 

The filter press achieves dewatering in two steps. First, the conditioned sludge travels through the 

gravity zone where the water can drain from the sludge through the filter belt. The unit installed 

in Middlebury includes an extended gravity zone, for additional dewatering. Next, the sludge 

travels through the pressure zone, where it is compressed between 1.5-meter wide belts and drums 

to achieve additional dewatering. The removed water and wash water have been modified from 

the original design to return by gravity flow to the SBR Influent Chamber. Wash water is provided 



 

Page 38 

 

by two booster pumps connected to the potable water supply 

at the plant. The dewatered sludge is discharged to a conveyor 

belt where it is transported to the adjacent room for additional 

conditioning. The conveyor has a capacity of 10 tons per hour. 

 

The EPA Part 503 Rules established requirements for the 

beneficial use and disposal of biosolids generated at WWTF. 

Middlebury has made beneficial reuse of their waste sludge a 

priority and have partnered with a local farm to reuse the 

sludge for land application. To achieve the Class A biosolids 

required, additional processing of the dewatered sludge is 

required. To meet Class A land application standards, the 

WWTF employs a high-pH, high temperature process as 

outlined by the Part 503 rule. This process includes raising the 

pH to 12 and raising the temperature to 50 degrees C (122 

degrees F).  

 

These parameters are achieved in a two-step process including a thermal blender followed by a 

pasteurization vessel. The thermal blender mixes the dewatered sludge with lime which is high in 

calcium and alkalinity resulting in a chemical reaction that releases heat. Additional heat is applied 

to maintain a temperature of 70 degrees C (158 degrees F) for a duration of thirty minutes. The 

lime is stored in a 50-ton lime silo adjacent to the sludge handling building. A lime screw conveyor 

transports the lime from the silo to the thermal mixer. 

A sludge recycle screw conveyor provides the option to 

recycle treated sludge back into the thermal mixer for 

improved performance The recycle function does not 

actually exist due to the conveyor’s ability and location. 

 

Following the thermal mixer, the treated sludge is held 

in the pasteurization vessel where the treated sludge 

remains at temperature for another 30 minutes as 

required by the Part 503 Rule.  The Class A biosolids 

exits the pasteurization vessel and is conveyed to an 

adjacent garage. Operations staff use a loader to move 

and spread the final biosolids material to a biosolids 

storage area. The material is stored until hauled away to 

land application offsite. 

 

Condition 

The sludge holding tanks and associated pumps, 

blowers and equipment are in good working order with 

no observed issues; however, the solids handling building and equipment present operational 

challenges and the equipment is showing signs of age and requires repair. 

 

The belt presses are operational and performing well. The units are almost 20 years old and are 

nearing the end of their anticipated useful life. The operators have indicated that several elements, 



 

Page 39 

 

including the bearings, are showing signs of wear. The units will require maintenance and/or 

rehabilitation in the next few years. 

 

The sludge conveyors are missing guards which results in occasional discharge of dewatered 

sludge onto the building floor. Wet sludge sticks to the belts and there was more spillage than the 

guards could contain. The spilled quantities are manageable through equipment modification made 

by WWTF staff and require time to address. 

 

The thermal blender and pasteurization equipment require repair or replacement. Parts of the 

equipment enclosure have been removed due to moisture issues and wiring is exposed. The 

conveyor belt, which provides the required retention, is losing flights.  In addition to the mechanic 

issues, the lime addition system causes significant operation and maintenance challenges for the 

operations staff. Some examples of the observed challenges include: 

• Sludge recycle for the lime addition system is non-operational 

• The lime system air filter is inaccessible and overdue for replacement, replaced in 2019 

• Lime mixing equipment is worn. An intermediate step to allow lime mixing indoors is 

preferred by operations staff 

• Lack of redundancy/flexibility 

• Conveyor guards removed because of the frequency of cleaning required 

• Insufficient storage space is available for finished biosolids 

 

The ventilation system in the solids handling building is not operated, except occasionally to clear 

lime dust from the room. The intake louvers are operated manually, and the odor control system 

is inoperable. Prior automatic operation of the ventilation system resulted in freezing of the 

louvers. Due to the environmental conditions for sludge handling and lime application, it is 

important that the ventilation system be rehabilitated. 

 

Performance and Design 

Each element of the solids handling systems is adequately sized to meet current and projected 

solids loading. The system is able to consistently achieve sludge with a solids content of 14 to 18 

percent while also meeting the requirements for beneficial reuse of sludge through land 

application. The plant disposes 4,500 to 5,000 wet tons per year, which equates to approximately 

900 dry tons per year.  

 

The equipment limiting capacity of the processing system is the belt filter presses, which can each 

process 600 dry pounds per hour. Based on this loading rate and the current and projected sludge 

generation, both units must be operated in parallel to process the generated sludge within the 40-

hour work week at design loading. Current operation is approximately 2-4 days per week, at 8.5 